womons. FCC TEST REPORT Report No. : FR791302A

FCC TEST REPORT

for

47 CFR Part 15 Subpart C

Equipment - Multi Radio 802.11a/b/g/n Wireless LAN Access Point
Trade Name . Meru Networks Inc.

Model No. . AP310, AP311, AP320

FCC ID . RE7-AP300

Filing Type . Certification

Applicant : Meru Networks Inc.

894 Ross Drive Sunnyvale, CA 94089 USA

The test result refers exclusively to the test presented test model / sample.
Without written approval of SPORTON International Inc., the test report shall not be reproduced

except in full.
Certificate or Test Report must not be used by the applicant to claim the product in this test
report endorsement by NVLAP or any agency of U.S. government.
The data shown in this test report were carried out on Oct. 01, 2007 at Sporton International Inc. LAB.
Report No.: FR791302A, Report Version: Rev.01

Jones Tsai
Manager

SPORTON International Inc.
6F, N0.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
Report Version: Rev.01



weons. FCC TEST REPORT Report No. : FR791302A

Table of Contents

[ I (0T VAo T R (=Y A =Y oo | USRS ii
1. General Description of EQUIPMENT UNAEE TS ..uuiiiiiii it e e e e e et r e e e e e e e s snraneeeaeeas 1
I R o o] ot o | T T TP P PP PP PPPPPPPPN 1
BV F- 1 [ =T (8] = PP T TP PO PR PP PPRP 1
1.3 Basic Description Of EQUIPMENT UNAEE TS ......ueiiiiiiie ittt ettt ettt ettt e et e e se et e s be e e e e e e e e bb e e e sabe e e e sbse e e enbeeeaanbeeeannneeens 1
1.4 Feature Of EQUIPMENT UNAEE TESE .....iiiiiiiiiiite etttk s et e et bt e e et e e a1k e et e ek s e e e aabe e ah bt e e e bbb e e embe e e e sbb e e e eabeeeannbeeesnnneeeas 2
2 Test Configuration of EQUIPMENT UNAEN TSt .......uiiiiiiiii it e e e s s e e e e e e s e e ae e e e e e snarereees 3
P20 R =T 1Y =T T PO PP TP PO PR PP PPRP 3
2.2 TESEIMOUE ..o h e b b e b E e R e e b e b e R R e e b e e b e e e bbb aa e nae e 5
PR I N g T | = 1 VA =o U] o] g aT=T o NI T T PRSP OO PP PPPPTPPRPN 6

2.4 Connection Diagram of Test System

3. RF Utility

4. General INfOrmMation Of TOST. . ..uuiiiiiiiii et e s st e e s e bt e e e e nbee e antbeeeeansbeeesennees
o TS Y o] - To TP PSPPSR PPRPOPPPPPPP 9
4.2 Standard for MethOdS Of MEASUIEIMENT. ...........ii ittt e e s b et e e aa b et e e s b e e aab e e e e aae e e e aabe e e asbe e e aanreeeabnneenanneas 9
R B TS 0] 191 o] 1= g [o ST PO PP O P PP PP PP OPPPTPPO 9
O (=T [U]= o103V =T oo = T PP P PP PR OPPPRPPI 9
I TS O B - T (o] TSSO OO PPRPOPPRPTRPP 9
5. Test Data and TEST RESUIL.......uiiiiiiiiie ittt e et e e st e e e e st e e e snsbeeeansbeeessnsbeeeeenees 10
5.1 List of Measurements and EXAMINALIONS ........c.c.ueiiiiiieiiiiie ettt ettt et e e eabe e s se e e e e be e e e e sbe e e sas e e e abe e e e enbe e e e anbeeeaseeeeanneeeannee 10
5.2 6dB BaNUWIAtN MEASUIEMEINL .........ieiiiiiiieiieee ettt ettt ettt e ettt e e be et e ea bt e e o see e e aabe e e 2 s bt e e 4R ke e e aab e e e e abse e e eabe e e e anneeeabneeeannneennree 11
5.3  Power SPecCtral DENSILY IMEASUIEIMIENT . .......uuiiiiieeeiitteeittte e et ee e sttt e stee e e e abe e e e asbe e e s see e e aabe e e e s be e e ss bt e ess s e e e abb e e e aabeeeeanseeeasneeeanneeeannnee 32
5.4 BanNd EAQGES MEASUIEIMENL. ... .eiiiiieieiiiteeitee ettt e ettt e ekt e e aate e e e sae et e o ket e e aabe e e e s ee e e asbe e e 2 s Ee e e 1h b e e e aab e e e e abb e e e enbe e e e enbeeeanneeeannneeannree 54
5.5 Peak OULPUL POWET IMEASUIEMEINT ........uuiiiiiiee ittt ettt ettt e ettt e e st e e ket e e e abe e e e aabe e e e bbbt e aabe e e 2 s b e e nae s e e e abs e e e eabe e e e enbeeeebneeeanneeeannnee 73
LN I ©fo] gl [ o1 (=T I =11 1 ES7S] (o] o [ TP PP PP PP PPPPPPPPPPRY 75
5.7 Radiated EMISSION MEASUIEITIENT .....cciuuiiiiiiiiie ittt ittt ettt e ettt e e sttt e e saee e e e be et e asbe e e s asee e e aabe e e e s b e e e 2as b e e aab st e e abbe e e enbeeeeanbeeeanneeeanneeeanree 80
5.8 ANLENNG REQUITEIMIENTS ... ..tiieiiiiieitie ettt ettt e et e ettt e e be et e aabe e e o see e e aabe e e 2 s be e e 2a s bt e e 1h s et 422 b e e e R R e e e 4a b et e e s be e e nas b e e e aabeeeebnneeanbneeene 174
6. List of Measuring EQUIPMENTS USEA ........uuiiiiiiii i e ettt e e e e e s st e e e e e e e s e saaaba e e e e e e e e s e snnnaeaeeeeeesanns 175
A L aToT=Ta e 11 o} 4V =AVZ= 11U 4 o o SRR 176

Appendix A. Photographs of EUT External
Appendix B. Photographs of EUT Internal
Appendix C. Photographs of Setup

SPORTON International Inc. Page No. s
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version : Rev.01

FCC ID : RE7-AP300



weons. FCC TEST REPORT Report No. : FR791302A

History of this test report

Report Issue Date: Oct. 09, 2007

Report No. Description
SPORTON International Inc. Page No. Bl
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version : Rev.01

FCC ID : RE7-AP300



weons. FCC TEST REPORT Report No. : FR791302A

1. General Description of Equipment under Test

1.1 Applicant

Meru Networks Inc.
894 Ross Drive Sunnyvale, CA 94089 USA

1.2Manufacturer

Universal Scientific Industrial (Shanghai)
No. 1558, Zhang Dong Road, Zhangjiang Hi-Tech Park, Shanghai, P.R. China 201203

1.3 Basic Description of Equipment under Test

Equipment Multi Radio 802.11a/b/g/n Wireless LAN Access Point
Trade Name Meru Networks Inc.
Model No. AP310, AP311, AP320
FCCID RE7-AP300
Model Name MRU04-220050
Antenna Gain 2 dBi(2.4G), 3 dBi(5G)
Antenna 1l -
Antenna Type Dipole antenna
Connector Reverse SMA
Model Name ANT-DB1-RAF-RPS
Antenna Gain 4.7 dBi for 2.4G and 5GHz band.
Antenna 2 -
Antenna Type Dipole antenna
Connector Reverse SMA
Model Name POE-152
POE -
Power Rating I/P:DCA48V, 0.4A
Brand Name UMEC
Model Name UP0251P-05PA
AC Adapter 1 -
Power Rating I/P:100-240Vac,50-60Hz,0.5A; O/P:5V,3.5A
AC Power Cord Type |1.9 meter non-shielded cable without ferrite core
Brand Name UMEC
Model Name UP0151D-48P
AC Adapter 2 -
Power Rating I/P:100-240V,47-63Hz,0.4A; O/P:48V,0.32A
AC Power Cord Type |0.8 meter shielded cable with ferrite core

Remark: Above EUT's information was declared by manufacturer. Please refer to the specifications of
manufacturer or User's Manual for more detailed features description.
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1.4 Feature of Equipment under Test

Product Feature & Specification
1. Type of Modulation DSSS / OFDM
802.11a : 5 Channels (Band IIl)
802.11n : 5 channels (149-165 Channel number),
802.11a : 5725MHz ~ 5850MHz (Band III)
802.11n : 5725MHz ~ 5850MHz (Band IIl)
4.  Nominal Bandwidth 20MHz mode and 40M mode
802.11a: 21.95 dBm
. 802.11b : 17.01 dBm
5. Maximum Output Power to Antenna
N 802.11g : 21.84 dBm
(Normal Condition)
802.11n(g) : 25.66 dBm ( BW 20M) / 23.56 dBm (BW 40M)
802.11n(a) : 26.64 dBm (BW 20M) / 23.34 dBm (BW 40M)
6. Type of Antenna Connector Reverse SMA connector
7. Antenna Type Dipole antenna
8. Antenna Gain 4.7 dBi
9.  Function Type Transmitter Transceiver
SPORTON International Inc. Page No. : 2 0f 180
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.
b. Power table for each modes are as below:
802.11b
Frequency Data Rate (Mbps)
Channel
(MHz) 1 2 5.5 11
CHO01 2412 MHz 16.86 16.46 16.16 16.18
CH 06 2437 MHz 16.81 16.72 16.79 16.68
CH 11 2462 MHz 16.98 16.97 17.01 16.95
802.11¢g
Frequency Data Rate (Mbps)
Channel
(MHz) 6 9 12 18 24 36 48 54
CHO1 2412 MHz | 21.18 21.1 21.51 21.32 20.94 20.97 21.04 20.92
CH 06 2437 MHz | 21.53 21.01 | 21.22 21.23 21.22 21.64 20.57 21.75
CH11 |2462MHz| 21.12 | 21.41 | 21.27 | 21.17 | 2111 | 21.25 | 21.84 | 21.84
802.11a
Frequency Data Rate (Mbps)
Channel
(MHz) 6 9 12 18 24 36 48 54
CH 149 5745 MHz 21.2 21.37 21.52 21.62 21.65 21.63 21.44 21.74
CH 157 5785 MHz 21.32 21.54 21.55 22.03 21.91 219 21.54 21.75
CH 165 5825 MHz 21.79 21.57 21.51 21.6 21.65 21.52 21.75 21.95
802.11n(g) (20M)
Frequency Data Rate (Mbps)
Channel
(MHz) 130 117 104 78 52 39 26 13 6.5
CHO01 2412 MHz 24.24 23.36 23.32 23.32 22.96 23.65 23.32 23.41 24.55
CH 06 2437 MHz 23.79 22.85 23.62 23.42 23.37 23.68 23.46 23.7 25.13
CH 11 2462 MHz 23.73 23.14 23.49 23.55 23.23 23.25 23.31 23.42 25.66
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802.11n(g) (40M)
Frequency Data Rate (Mbps)
Channel
(MHz) 270 243 216 162 108 81 54 27 13.5
CH 03 2422 MHz | 21.71 22.03 21.79 21.6 21.42 22.23 22.17 21.96 23.56
CH 09 2452 MHz | 22.65 21.63 21.65 21.66 21.08 21.87 21.63 22.16 22.73
802.11n(a) (20M)
Frequency Data Rate (Mbps)
Channel
(MHz) 130 117 104 78 52 39 26 13 6.5
CH 149 | 5745 MHz 24.63 24.33 24.66 25.12 24.32 24.75 24.68 24.84 25.76
CH 157 | 5785 MHz 25.03 24.74 25.09 24.94 24.75 24.8 25.14 25.99 25.49
CH 165 | 5825 MHz 24.87 24.84 24.9 25.26 24.94 24.99 24.95 25.99 26.64
802.11n(a) (40M)
Frequency Data Rate (Mbps)
Channel
(MHz) 270 243 216 162 108 81 54 27 13.5
CH 151 | 5755 MHz 23.07 22.89 22.16 22.07 22.37 21.96 22.08 22.14 23.34
CH 159 | 5795 MHz 22.1 22.2 22.14 221 22.12 22.78 22.16 22.33 23.23
c. The highest RF output power’s test modes were chosen for testing .
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2.2 Test Mode

Application

802.11b

802.11g

802.11a

Mode 1: CHO1_2412 MHz
Mode 2: CH06_2437 MHz

Mode 3: CH11_2462 MHz

Mode 4: CHO1_2412 MHz
Mode 5: CH06_2437 MHz

Mode 6: CH11_2462 MHz

Mode 7: CH149_5745MHz
Mode 8: CH157_5785MHz

Mode 9: CH165_5825MHz

802.11n(g) 802.11n(a) Co-location
Radiated Mode 10: CHO1_2412 MHz(BW 20M)  |Mode 16: CH149_5745MHz(BW 20M)  |Mode 22: 11n(g) CH11(BW 20M) +
Emission Mode 11: CHO06_2437 MHz(BW 20M) Mode 17: CH157_5785MHz(BW 20M) 11n(g) CHO3 (BW 40M)
Mode 12: CH11_2462 MHz(BW 20M)  |Mode 18: CH165_5825MHz(BW 20M)  |Mode 23: 11n(a) CH149(BW 20M) +
Mode 13: CHO3_2422 MHz(BW 40M)  |Mode 19: CH151_5755MHz(BW 40M)  |11n(a) CH165 (BW 20M)
Mode 14: CHO9_2452 MHz(BW 40M)  |Mode 20: CH159_5795MHz(BW 40M)
Mode 15: CH03_2422 MHz(BW Mode 21: CH165_5825MHz(BW
40M)(Module 2) 20M)(Module 2)
Conducted Mode 1: WLAN Link + LAN + Adapter
Emission Mode 2: WLAN Link + POE + LAN + Adapter

Note: 1. In the EUT, there are two identical WLAN modules which separately use six same dipole antennas .

2. The module 1 was chosen to be tested for full test modes,and then the module 2 was tested based on

the module 1 ‘s worst .

3. Only the two modules act same application mode, then the EUT can transmit simultaneously; the worst

case for co-location were mode 22 and 23.

4. Test configurations for antenna mode and bandwidth mode :

Antenna Mode Single (Tx) Three (Tx)
Bandwidth Mode 20MHz 40MHz 20MHz 40MHz
802.11b \% X X
802.11¢g \% X X X
802.11n(qg) X X \% Vv
802.11a (5725~5850MHz) Vv X X X
802.11n (5725~5850MHz) X X \% Vv
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Ancillary Equipment List

ltem Equipment Trade Name Model Name FCCID Power Cord/Data cable
1. NOTEBOOK DELL D400 E2K24GBRL 1.2m
2. iPod Apple A1199 DoC 1.2m
3. Mouse State MS-303 DoC 1.2m
4 WLAN AP SMC SMC-100 HEDWG4005ACC  1.8m

2.3 Connection Diagram of Test System

<Radiated Emission >

WLAN
Dipole
Artenna
o
)
EUT
5]
A .
Base Station ME
120vac GO0HzZ
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< Conducted Emission >
Mode 1
.
WLAM AP
Dipole Mouse
Antenna
? Load i Pod
e
EUT
£ Motebook
Rd-45 Ig
Foras] 1200 BOHz
Baze Station
12001 B0HzZ
Mode 2
. [
WWLAR AP
Dipole Maouse
Antenna
¢ Load i Podd
——
EUT
5] Matehoaok
FJ-45 %
* 1200 B0OHz
Basze Station
120%) BOHz
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3. RF Utility

The programmed RF Utility is installed in EUT to provide channel selection, power level, data rate and the
application type. RF Utility can send transmitting signal for all testings.
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4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No :  COO04-HY, 03CHO04-HY

4.1 Test Voltage

120V/ 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3 Test Compliance

47 CFR Part 15 Subpart C

4.4 Frequency Range

a. Conduction: from 150 kHz to 30 MHz
b. Radiation: from 30 MHz to 25000 MHz

4 5Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

The Emission Mode: Wireless LAN

FCC Rule Description of Test Result
15.207 Conducted Emission Pass
15.247(a)(2) [6dB & 20dB Bandwidth Pass
15.247(b) Maximum Peak Output Power Pass
15.209(a) Radiated Emission Pass
15.247(c) 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) Power Spectral Density Pass
15.203
Antenna Requirement Pass
15.247(b)(4)
SPORTON International Inc. Page No. : 10 of 180
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5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.

2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.

3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak power
minus 6dB.

5.2.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

5.2.4 Test Result

Application Type : WLAN 802.11b/g
Temperature : 25~26

Relative Humidity : 51~53%

Test Enginner : __ Sun

802.11b
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 12.37 > 0.5MHz Mode 1
06 2437 12.40 > 0.5MHz Mode 2
11 2462 12.28 > 0.5MHz Mode 3
802.11¢g
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.47 > 0.5MHz Mode 4
06 2437 16.47 > 0.5MHz Mode 5
11 2462 16.47 > 0.5MHz Mode 6
SPORTON International Inc. Page No. 11 of 180
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802.11a
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
149 5745 16.44 > 0.5MHz Mode 7
157 5785 16.44 > 0.5MHz Mode 8
165 5825 16.52 > 0.5MHz Mode 9
802.11n(g) BW 20M
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.92 > 0.5MHz Mode 10
06 2437 17.08 > 0.5MHz Mode 11
11 2462 17.32 > 0.5MHz Mode 12
802.11n(g) BW 40M
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
03 2422 35.84 > 0.5MHz Mode 13
09 2452 36.40 > 0.5MHz Mode 14
802.11n(a) BW 20M
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
149 5745 17.16 > 0.5MHz Mode 15
159 5785 17.08 > 0.5MHz Mode 16
165 5825 17.32 > 0.5MHz Mode 17
802.11n(a)_BW 40M
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
151 5755 36.40 > 0.5MHz Mode 18
159 5795 36.40 > 0.5MHz Mode 19
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5.2.5 6dB Bandwidth
Mode 1
% *RBW 100 KkHz Delta 2 [T1 ]
*VBW 100 kHz -0.49 dB
Ref 30 dBm “Att 30 dB *SWT 500 ms 12.371794872 MHz
30 Offset 274 dB Markdr 1 [T1[]
9.04 dBm
5o 2.405782051 GHz
1 PK| D1 14.44 dBm
1
viEW I 2l MWMWW”WNWWMWM 2
Jjjﬁﬂxk.&h dBm
LVL
W I
N,
| -30
--40
| -50
t--60
-70
Center 2.412 GHz 2 MHz/ Span 20 MHz
444

Date: 25.SEP.2007 21:55:08
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Mode 2
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.14 dB
Ref 30 dBm *Att 30 dB *SWT 500 ms 12.403846154 MHz
30 Offset 2714 dB Markgr 1 [T1(]
8.67 dBm

2.430750000 GHz

—20

1 PK| D1 14.5% dBm
VIEW 1 WMM%WM |2

-10 Dz P55 aBm v
1‘~V\1\\1 LVL
—0 i k. \

—-20

—-30

- —40

—-50

—-60

-70

Center 2.437 GHz 2 MHz/ Span 20 MHz

444
Date: 25.SEP.2007 21:46:54
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Mode 3
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.58 dB
Ref 30 dBm “Att 30 dB “SWT 500 ms 12.275641026 MHz
30 Offset 2714 dB Markgr 1 [T1(]
9.27 dBm
| 50 2.455782051 GHz
1 PKl D1 14.86¢ dBm
VIEW ol A alh aadniont e e, [
-10 DZ aBm
\Lﬁn“\\\ﬁ LVL
| o \ﬂt\\
--30
--40
-50
--60
-70
Center 2.462 GHz 2 MHz/ Span 20 MHz
444

Date: 25.SEP.2007 21:44:37
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Mode 4
<§§> *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.08 dB
Ref 20 dBm *“Att 30 dB *SWT 500 ms 16.474358974 MHz
20 Offset 2714 dB Markgr 1 [T1(]
D1 13.36 dB 1-84 dBm
oty gl L A A L L ) |2 408830260 Gz (M
AT A YAV A RATATAR N TAVAVAAS s TAT SANATOY T LPWAAY N
1 PK / \
MED |
\“* LVL
| -20
--30
| -40
--50
| -60
-70
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz
444
Date: 25.SEP.2007 20:40:21
SPORTON International Inc. Page No. : 16 of 180

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : RE7-AP300

Report Issued Date : Oct. 09, 2007
Report Version . Rev.01



womonine. FCC TEST REPORT Report No. : FR791302A
Mode 5
<§§> *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.17 dB
Ref 20 dBm *“Att 30 dB *SWT 500 ms 16.474358974 MHz
20 Offset 2714 dB Markgr 1 [T1(]
7.24 dBm
D1 12.73 dB
10 U Pt | IAM b h o A A | [2.428730369 GHz||IM
bARRAUIYI SRR YA A \vl\MV ARSAYY " T VT VT WWAAYIEN Y
1 PK / X
VIEW o
JJ«(J \ LVL
| -20
--30
| -40
--50
| -60
-70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

444
Date: 25.SEP.2007 20:42:30
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Mode 6
<§§> *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.54 dB
Ref 20 dBm *“Att 30 dB *SWT 500 ms 16.474358974 MHz
20 Offset 2714 dB Markgr 1 [T1(]
D1 12.52 dB {-15 dBm
10 3 ']Au‘ v | A‘dIL\’I\VAu.JA ) A A 1 2.453F30469 GHz
VTR, JIEOY s WA TAAAT VI TN AA | A AN SV
1 PK| / r \ Tiagn’ .K
VIEW o
’\rr \ LVL
| -20
--30
| -40
--50
| -60
-70
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
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Mode 7
® “RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz -0.34 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 16.440000000 MHz
20 Offset 21(5 dB Marker| 1 [T1 ]
-1[62 dBm
110 5l 736720000 _GH
L Py D1 2.79 dBK
1EW 3 an Ndaa aasAh ann AR AAAAMﬁﬁAﬁfvéu T
0 S % i
R
L-10 / \\"\
L ~
I-30
3DB
+-40
+-50
+-60
+-70
-80
Center 5.745 GHz 2 MHz/ Span 20 MHz
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Mode 8
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.39 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 16.440000000 MHz
20 Offset 21(5 dB Marker| 1 [T1 ]
—0L94 dBm
L10 5| 776720000 _GH
1 PK D1 4.25 dB
2
B |, i Jo A MY A A
AP _1_75 dB \\‘ A ') N LVL
L-10 / \\\
(¢} ‘\'\\
+-30
3DB
L-40
H-50
-60
L-70
-80

Center 5.785 GHz
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Mode 9
® “RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.49 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 16.520000000 MHz
20 Offset 21(5 dB Marker| 1 [T1 ]
-1(11 dBm
L10 5[ 2166280000 GH
1 PK D1 4.81] dB
rerll IR U _mlw\/\/\,wi\/\l\:\ I Y W
: LVL
/ 1 K
;;:;Jj \\V\Nk
20 W
I-30
3DB
+-40
+-50
+-60
+-70
-80
Center 5.825 GHz 2 MHz/ Span 20 MHz
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Mode 10
® “RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.01 dB
Ref 30 dBm “Att 30 dB *SWT 500 ms 16.920000000 MHz
30 Offset 27(4 dB Marker| 1 [T1 ]
1137 dBm
| 20 21403840000 GH
D1 17.0pR dBm
1 PK 1 2
TEW 3{ﬁ34’ﬁﬂ€!JL*A/Lﬂ'kL}NAJ\j'1 r““‘*j\”\LPkAJAA/LjJNAHKAV“”““ mrha}wjkr‘kAia
[ \‘ v “\A LVL
7 "
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I-20
3DB
+-30
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-70
Center 2.412 GHz 2 MHz/ Span 20 MHz
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Mode 11
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.11 dB
Ref 30 dBm “Att 30 dB *SWT 500 ms 17.080000000 MHz
30 Offset 274 dB Marker| 1 [T1 ]
10[16 dBm
%) 2| 428440000 GH
— D3 15.84 dBm
TEW < JKNA}J%““’“A’UMq {LﬁANJL*N“ﬁV“lﬂ\knA | A z
10 I 2 0l°84 dBm Ml WP LI A Y
// w VRN W NT LVL
;;P[
L-10
+-20
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L-30
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Mode 12
® “RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 0.09 dB
Ref 30 dBm “Att 30 dB *SWT 500 ms 17.320000000 MHz
30 Offset 274 dB Marker| 1 [T1 ]
10(29 dBm
| 20 2{ 453440000 GH
D1 16.07 dBm
1 PK
1 2
TEW I PR M A MAMML A.A.h/\AMM “‘"‘%,ﬂ#
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+-10
I-20
3DB
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Mode 13
® “RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz 2.05 dB
Ref 30 dBm “Att 30 dB *SWT 500 ms 35.840000000 MHz
30 Offset 27(4 dB Marker| 1 [T1 ]
7160 dBm
| 20 2 423760000 GH
L Py D1 12.74 dBm 2
1EW ,101“ | } [ AW 1 A PR I | il P 4
e / [P OTRR NS7 1  81 J
, | A r,lw bAN I TR LY, A vwww‘
0 \l
10 \Hy\
I-20
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Mode 14
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.91 dB
Ref 30 dBm “Att 30 dB *SWT 500 ms 36.400000000 MHz
30 Offset 274 dB Marker| 1 [T1 ]
7L46 dBm
1 20 2| 433760000 _GH
T u
D1 12.3P dB
1EW ,101. [T | |3 | m‘ [ PR | PR | y 1o LUl
’ MV\I '..nhl(hlllh /’\I‘U“MM'U.“ adl n.LﬂMh"J“\l Jl\u.u“ﬁ
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Mode 15

® “RBW 100 kHz Delta 2 [T1 ]

*VBW 100 kHz -0.31 dB

Ref 20 dBm “Att 20 dB *SWT 500 ms 17.160000000 MHz
20 Offset 215 dB Marker| 1 [T1 ]

-0L43 dBm

L10 5| 736560000 GH

D1 5.16| dBm

ustothdlng | °
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Mode 16
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.03 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 17.080000000 MHz
20 Offset 21(5 dB Marker| 1 [T1 ]
0|46 dBm
L10 5| 776400000 _GH
— T D1 5.91 dBm .
TEV I PR AT AJ‘W'V““*AW WAM"*‘\J‘WJL« Ml
//V“‘ L TNREgVE LVL
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L-40
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Mode 17
® “RBW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz -0.31 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 17.320000000 MHz
20 Offset 21(5 dB Marker| 1 [T1 ]
0l 72 dBm
L10 5[ 216160000 GH
a— D1 6.18 dBm
1 2
TEW IS m.\wwhmﬂmwmﬁm_. M’QMMW&/J\, .Auu atosfis),
& T LVL
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Mode 18
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -1.15 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 36.400000000 MHz
20 Offset 21(5 dB Marker| 1 [T1 ]
-2| 22 dBm
10 5. 736760000 GH
1 PK]
TEW

i T & b I 1 | I 3 ) 2

), POLECATAIIR P T ELNIR V.UV Y 7
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Mode 19
® “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.53 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 36.400000000 MHz
20 Offset 21(5 dB Marker| 1 [T1 ]
-1/56 dBm
L10 5| 776760000 _GH
L P D1 2.83 dBm
1EW P l i .Axl.‘ll 1 42
iyl WA dB?‘“‘“’MM“’M NG Pt (b i WY, Pl LVE

—30

L-40

——50

——70

-80
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this test report.

5.3.2 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the

spectrum analyzer.

5.3.3 Test Setup Layout

L to
EUT
Spectrum Analyzer
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5.3.4 Test Result
Application Type : 802.11h/g
Temperature : 25~26
Relative Humidity : 51~53%
Test Enginner : __ Sun

802.11b
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 1.15 8 Mode 1
06 2437 1.24 8 Mode 2
11 2462 0.42 8 Mode 3
802.11g
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -0.95 8 Mode 4
06 2437 -1.39 8 Mode 5
11 2462 -1.62 8 Mode 6
802.11a
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
149 5745 -10.36 8 Mode 7
157 5785 -9.10 8 Mode 8
165 5825 -8.12 8 Mode 9
802.11n(g) BW 20M
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 3.82 8 Mode 10
06 2437 2.26 8 Mode 11
11 2462 2.71 8 Mode 12
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802.11n(g) BW 40M

Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
03 2422 -0.98 8 Mode 13
09 2452 -0.92 8 Mode 14

802.11n(a) BW 20M

Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
149 5745 -8.67 8 Mode 15
157 5785 -8.15 8 Mode 16
165 5825 -7.51 8 Mode 17

802.11n(a) BW 40M

Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
151 5755 -8.00 8 Mode 18
159 5795 -4.81 8 Mode 19
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5.3.5 Power Spectral Density
Mode 1
<%%> *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz 1.15 dBm
Ref 20 dBm “Att 10 dB “SWT 500 s 2.412487981 GHz
20 Offset 27 /4 dB
-10
* 1 SGL
CLRWR |- 1 1 'l A Y 4 n
MWWJMWWVWMWWWWWVW "
—--10
--20
--30
40
—--50
-60
—-70
-80
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
444
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Mode 2

% *RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz 1.24 dBm

Ref 20 dBm *Att 10 dB *SWT 500 s 2.436468750 GHz

20 Offset 2714 dB

10

SGL

—-10

—-20

—-30

-40

—-50

—-60

—-70

-80

Center 2.437 GHz 150 kHz/ Span 1.5 MHz
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Mode 3
<§%> *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz 0.42 dBm
Ref 20 dBm *Att 10 dB *SWT 500 s 2.461560096 GHz
20 Offset 2714 dB
10
SGL
* 1
CLRWRE N y . X .
AP AP AR gy S pag A AT Bt g I AP gt Mot
--10
I-20
--30
40
--50
I -60
--70
-80
Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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Mode 4

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -0.95 dBm

Ref 20 dBm *Att 10 dB *SWT 500 s 2.411334135 GHz

20 Offset 2714 dB

10

SGL

WM MWMN LvL

1 PKiY

1
LRWR
C 0«

oS e W |
Ly

--20

—-30

--40

—-50

—-60

--70

-80

Center 2.412 GHz 150 kHz/ Span 1.5 MHz
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Mode 5

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -1.39 dBm

Ref 20 dBm *Att 10 dB *SWT 500 s 2.436730769 GHz

20 Offset 2714 dB

10

SGL

1 PKiY

WWW M'\WOV«MM

--20

—-30

--40

—-50

—-60

--70

-80

Center 2.437 GHz 150 kHz/ Span 1.5 MHz
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Mode 6

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -1.62 dBm

Ref 20 dBm *Att 10 dB *SWT 500 s 2.461334135 GHz

20 Offset 2714 dB

10

SGL

1 PKiY

CLRWR| 1

Wwwmi

--20

—-30

--40

—-50

—-60

--70

-80

Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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Mode 7
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -10.36 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 5.745603000 GHz
20 Offset 21|5 dB
L10
SGL
1 PKig
CLRWR
0 LVL
L
+-10,
+-20
I-30
3DB
+-40
+-50
+-60
+-70
-80
Center 5.745 GHz 150 kHz/ Span 1.5 MHz
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Mode 8
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -9.10 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 5.785564000 GHz
20 Offket 215 dB
L10
SGL
1 PKlg
ICLRWR
0 LVL
1
L Mt e T/
pﬂm}ﬁAﬂ\A“vﬂruwﬂwyr wUKAKAu MMN‘A”VV*”*JW*JWJ“}UFM v
. e
\'V'Iw AN
L -30
3DB
L-40
L -50
L -60
L-70
-80
Center 5.785 GHz 150 kHz/ Span 1.5 MHz
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Mode 9
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.12 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 5.825567000 GHz
20 Offset 21(5 dB
L10
SGL
1 PK|g
CLRWR]
0 LVL
1
rfd\rﬁl‘w\ .‘/ﬂ\«M‘A\’ JN'.VMAHII\ WN\”I%’\%
| _20 V\NL{«}\‘\ ..vMJ\A‘; ;Pr/J"
-30
3DB
| -40
—-50
——60
=70
-80
Center 5.825 GHz 150 kHz/ Span 1.5 MHz
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Mode 10
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz 3.82 dBm
Ref 30 dBm “Att 30 dB *SWT 500 s 2.411352000 GHz

30 Offset 274 dB

Loo
SGL
1 PKS
CLRWR
10 LVL
1

M*\. AN, X e Mbn Ao
"ﬂﬂﬂukzxx

—20

——30

L-40

——60

-70

Center 2.412 GHz 150 kHz/ Span 1.5 MHz
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Mode 11

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz 2.26 dBm

Ref 30 dBm “Att 30 dB *SWT 500 s 2.437603000 GHz

30 Offset 274 dB

|20 (A

SGL

=
1|
X

*

CLRWR] 10

LVL

1}lewﬂ M pp 1 A p L

B N O O s i I

A MR

——10

—20

——30

L-40

——60

-70

Center 2.437 GHz 150 kHz/ Span 1.5 MHz
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Mode 12

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz 2.71 dBm

Ref 30 dBm “Att 30 dB *SWT 500 s 2.461352000 GHz

30 Offset 274 dB

|20 (A

SGL

=
1|
X

*
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LVL

;‘(}I_NMALA YTV 1 ALMUN Ayl

|10 g A A JJN

AT aa s AVl )V

—20
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L-40

——60

-70

Center 2.462 GHz 150 kHz/ Span 1.5 MHz
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Mode 13
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -0.98 dBm
Ref 30 dBm “Att 30 dB *SWT 500 s 2.422606000 GHz

30 Offset 274 dB

|20
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1 PKE
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10 LVL
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Center 2.422 GHz 150 kHz/ Span 1.5 MHz

Date: 2.0CT.2007 18:49:36

SPORTON International Inc. Page No. . 47 of 180
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version . Rev.01

FCC ID : RE7-AP300



waronne FCC TEST REPORT Report No. : FR791302A
Mode 14
® “RBW 3 kHz Marker 1 [T1 ]
*“VBW 30 kHz -0.92 dBm
Ref 30 dBm “Att 30 dB *SWT 500 s 2.422606000 GHz

30 Offset 274 dB

Loo
SGL
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CLRWR
10 LVL
s
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M’*w\
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L-40

——60

-70

Center 2.422 GHz 150 kHz/ Span 1.5 MHz
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Mode 15

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.67 dBm

Ref 20 dBm “Att 20 dB *SWT 500 s 5.744319000 GHz

20 Offset 215 dB

L10

SGL

=
1|
X

*

CLRWR]

LVL

——20

—30

L-40

——50

——70

-80

Center 5.745 GHz 150 kHz/ Span 1.5 MHz
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Mode 16

®

=
1|
X

*

CLRWR]

Date:

Ref 20 dBm

“Att 20 dB

“RBW 3
“VBW 3
*SWT 5

kHz
O kHz
00 s

Marker 1 [T1 ]
-8.15 dBm
5.785576000 GHz

20 Offset 21

10

5 dB

SGL

AL

L o

LVL

——20

ALY

nﬂww Y

—30

L-40

——50

——70

-80

Center 5.785 GHz

150 kHz/

2.0CT.2007 14:57:28

Span 1.5 MHz
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Mode 17
® “RBW 3 kHz Marker 1 [T1 ]
*“VBW 30 kHz -7.51 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 5.825573000 GHz

20 Offset 215 dB

L10

SGL

=
1|
X

*

CLRWR]
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W
L-20 L, oy AMI
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L-40

——50

——70
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Center 5.825 GHz 150 kHz/ Span 1.5 MHz
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Mode 18
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.00 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 5.794952000 GHz

20 Offset 215 dB

L10
SGL
1 PKS
CLRWR
0 LVL

T
|
[y
o
———dq
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o™ p

—30

L-40

——50

——70

-80
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Mode 19
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -4.81 dBm
Ref 20 dBm “Att 20 dB *SWT 500 s 5.754955000 GHz

20 Offset 215 dB
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*
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure
1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including 100
kHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result
Application Type : WLAN 802.11b/g
Temperature : 25~26
Relative Humidity : 51~53%
Test Enginner : __Sun

Test Result in WLAN lower band (802.11b/g) . PASS

Test Result in WLAN higher band (802.11b/g) . PASS

Test Result in WLAN lower band (802.11a Band 1) . PASS

Test Result in WLAN higher band (802.11a Band II) . PASS

Test Result in WLAN lower band (802.11n<g>_ BW 20M) . PASS

Test Result in WLAN higher band (802.11n<g> BW 20M) . PASS

Test Result in WLAN lower band (802.11n<a>_BW 20M) . PASS

Test Result in WLAN higher band (802.11n<a>_ BW 20M) . PASS

Test Result in WLAN lower band (802.11n<a>_BW 40M) . PASS

Test Result in WLAN higher band (802.11n<a>_BW 40M) . PASS
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5.4.4 Note on Band Edge Emission
>»WLAN 802.11b
CHO1 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2386.380  51.26 -22.75 74.00 53.21 28.07 3.74 33.78 100 0 Peak
2386.380  36.17 -17.83 54.00 38.13 28.07 3.74 33.78 100 289 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2386.380  56.51 -17.49 74.00 58.47 28.07 3.74 33.78 100 0 Peak
2386.380  42.28 -11.72 54.00 44.24 28.07 3.74 33.78 100 112 Average
CH11 (Horizontal)
Frequency  Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2488.220  45.76 -20.24 74.00 47.42 28.30 3.84 33.80 100 0 Peak
2488.220 31.71 -22.29 54.00 33.37 28.30 3.84 33.80 100 289 Average
CH11 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2485.180  53.27 -20.73 74.00 54.97 28.26 3.84 33.80 100 0 Peak
2485.180 41.18 -12.82 54.00 42.88 28.26 3.84 33.80 100 113 Average
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»WLAN 802.11g
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2389.610 44.28 -9.72 54.00 46.24 28.07 3.74 33.78 100 242 Average
2389.610  63.90 -10.10 74.00 65.86 28.07 3.74 33.78 100 0 Peak

CHO1 (Vertical)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuv/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2387.330 68.54 -5.46 74.00 70.50 23.07 3.74 33.78 100 0 Peak
2387.330 42.86 -11.14 54.00 44.82 28.07 3.74 33.78 100 112 Average

CH11 (Horizontal)

Frequency  Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.850  63.46 -10.54 74.00 65.16 28.26 3.84 33.80 100 0 Peak
2483.850 42.17 -11.83 54.00 43.87 28.26 3.84 33.80 100 115 Average

CH11 (Vertical)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.850 70.60 -3.40 74.00 72.30 28.26 3.84 33.80 100 0 Peak
2483.850  50.15 -3.85 54.00 51.85 28.26 3.84 33.80 100 113 Average

> WLAN 802.11n(g)_BW 20M
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)

2390.000 57.50 -16.50 74.00 59.47 28.07 3.74 33.78 100 0 Peak

2390.000 37.21 -16.79 54.00 39.18 28.07 3.74 33.78 100 256 Average
SPORTON International Inc. Page No. : 56 of 180
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version . Rev.01

FCC ID : RE7-AP300



wemonins. FCC TEST REPORT Report No. : FR791302A
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.000 59.70 -14.30 74.00 61.67 28.07 3.74 33.78 100 0 Peak
2390.000 42.79 -11.21 54.00 44.76 28.07 3.74 33.78 100 359 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.500 56.60 -17.40 74.00 58.30 28.26 3.84 33.80 100 0 Peak
2483.500  36.32 -17.68 54.00 38.02 28.26 3.84 33.80 100 262 Average
CH11 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2484.420  61.70 -12.30 74.00 63.40 28.26 3.84 33.80 100 0 Peak
2484.420  41.70 -12.30 54.00 43.40 28.26 3.84 33.80 100 22 Average
» WLAN 802.11n(g)_BW 40M
CHO03 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.000 42.67 -11.33 54.00 44.46 28.07 3.74 33.78 100 261 Average
2390.000 62.23 -11.77 74.00 64.20 28.07 3.74 33.78 100 0 Peak
CHO3 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2390.000 46.84 -7.16 54.00 48.81 28.07 3.74 33.78 100 357 Average
2390.000 68.15 -5.85 74.00 70.12 28.07 3.74 33.78 100 0 Peak
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CH9 (Horizontal)

Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.500  59.59 -14.41 74.00 61.29 28.26 3.84 33.80 100 0 Peak
2483.500  39.33 -14.67 54.00 41.03 28.26 3.84 33.80 100 255 Average
CH9 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2483.500 65.77 -8.23 74.00 67.47 28.26 3.84 33.80 100 0 Peak
2483.500  46.17 -7.83 54.00 47.87 28.26 3.84 33.80 100 3 Average
» WLAN 802.11n(g)_BW 40M (Module 2)
CHO3 (Horizontal)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2388.090 41.32 -12.68 54.00 43.28 28.07 3.74 33.78 100 169 Average
2388.090 63.31 -10.69 74.00 65.27 28.07 3.74 33.78 100 0 Peak
CHO3 (Vertical)
Frequency Level Over Limit Read Antenna Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB) (dB) (dB) (cm) (deg)
2388.850  68.96 -5.04 74.00 70.92 28.07 3.74 33.78 100 0 Peak
2388.850  47.11 -6.89 54.00 49.07 28.07 3.74 33.78 100 356 Average
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5.4.5 20dB Band Edge

WLAN 802.11b

CHO1

@ “RBW 100 KHz Marker 1 [T1 ]
“VBW 100 kHz _24.08 dBm

Ref 30 dBm *Att 30 dB *SWT 500 ms 2.399570513 GHz

30 Offset 27]4 dB

20
1 PK D1 14.73 dBm
MAXH [ I M
// LVL
-0
D2 -5.27 dBm /

o |

|

--40
--50
--60
F1
-70
Center 2.368 GHz 10 MHz/ Span 100 MHz
444
Date: 25.SEP.2007 22:01:53
SPORTON International Inc. Page No. : 59 of 180
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version . Rev.01

FCC ID : RE7-AP300



=anroniae. FCC TEST REPORT Report No. : FR791302A
CH11
% *“RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz _28.68 dBm
Ref 30 dBm “Att 30 dB “SWT 500 ms 2.492858974 GHz

30 Offset 274 dB

D1 14.41 dBm

\ LVL

e \
f2 -5.59 dBm

—-10 \
—-20
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WLAN 802.11g
CHo1

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.83 dBm

Ref 20 dBm *“Att 30 dB *SWT 500 ms 2.399891026 GHz

20 Offset 2714 dB

D1 13.04 dBm

10 rx.,l "L'I'A\r%

} LVL
D2 -6.96 dBm {
—-10

--20

- -40
-50
--60
--70
F1
-80
Center 2.368 GHz 10 MHz/ Span 100 MHz
444
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CH11
% *“RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz _27.31 dBm
Ref 20 dBm “Att 30 dB “SWT 500 ms 2.483884615 GHz

20 Offset 274 dB

D1 12.86¢ dBm
e
1 PK]

-0
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2 -yV.14 dBm
—-10 \\“
—-20

20 I

—-50

—-70
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WLAN 802.11a
CHO0149

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -39.60 dBm

Ref 20 dBm “Att 20 dB *SWT 500 ms 5.725000000 GHz
20 Offset 215 dB

L10

D1 3.31] dBm

1

D2 -[16.69 dBm / \
| 20 \

/ \

——50

——70

-80

Center 5.725 GHz 10 MHz/ Span 100 MHz

Date: 2.0CT.2007 12:24:07

SPORTON International Inc. Page No. 1 63 of 180
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version . Rev.01

FCC ID : RE7-AP300



waronne FCC TEST REPORT Report No. : FR791302A
CH165
% “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -43.76 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 5.882600000 GHz
20 Offset 21.5 dB
l10
1 PK| D1 4_53f%??
AXH IS JAilﬂjb{ "
+-10
DP -15.47 dBm
-20
L -30 /
J/ 3DB
a0 N N
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+-50
+-60
-70
-80
Center 5.85 GHz 10 MHz/ Span 100 MHz
Date: 5.0CT.2007 20:13:54
SPORTON International Inc. Page No. : 64 of 180
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version . Rev.01

FCC ID : RE7-AP300



weons. FCC TEST REPORT Report No. : FR791302A

WLAN 802.11n(g)_BW 20M

CHO1
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -15.31 dBm
Ref 30 dBm “Att 30 dB *SWT 500 ms 2.400000000 GHz
30 Offset 27(4 dB
20 [ A |
D1 16.8| dBm
1 PK]
MAXH
1o \ LVL
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D2 -3.2 dBm \
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L-40

——60

F1
-70 |

Center 2.372 GHz 10 MHz/ Span 100 MHz
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CH11
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -33.73 dBm
Ref 30 dBm *Att 30 dB *SWT 500 ms 2.483500000 GHz
30 Offset 274 dB
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WLAN 802.11n(g)_BW 40M

CHO3
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.08 dBm
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CHO09

®

“RBW 100 kHz
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Ref 30 dBm “Att 30 dB “SWT 500 ms
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WLAN 802.11n(a)_BW 20M

CH149
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz —-43.00 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 5.725000000 GHz
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CH165
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -43.38 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 5.856600000 GHz
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WLAN 802.11n(a)_BW 40M

CH151
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -28.73 dBm
Ref 20 dBm “Att 20 dB *SWT 500 ms 5.723600000 GHz
20 Offket 21[5 dB
L10 [ A |

D1 5.98( dBm

MAXHEIS o IM J-Wﬁ“ AMN‘LM
|

LVL

+-10

[
| —

D2 -{14.02 dBm

/ \

1
WXM\W
3DB
| _40 WA

——50

——70

-80

Center 5.725 GHz 10 MHz/ Span 100 MHz
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CH159

®

Ref 20 dBm

*RBW 100 kHz Marker 1 [T1 ]

*VBW 100 kHz

“Att 20 dB “SWT 500 ms

-43.75 dBm
5.875600000 GHz

20 Offget 21

10

5 dB

=
m o
=| X

"
¥

—10

Bm
A Imrd
VAR |

LVL

—-20

16.06 d

——30

l-40

=50

g

\Uihqh“wwﬂmrwMMNNL»JV*NvAMkuMkaMJ

——60

-80

F1

Center 5.826 GHz
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5.5 Peak Output Power Measurement

5.5.1 Measuring Instruments

As described in chapter 6 of this test report.

5.5.2 Test Procedure
The antenna port RF output of the EUT was connected to the input RF input of a power meter for

WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the EUT

antenna terminal.

5.5.3 Test Setup Layout

L lo
EUT Power Meter
5.5.4 Test Result
Application Type : WLAN 802.11b/g
Temperature : 25~26
Relative Humidity : 51~53%
Test Enginner : __ Sun
WLAN 802.11b
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 16.16 1W/30 dBm
06 2437 16.79 1W/30 dBm
11 2462 17.01 1W/30 dBm
WLAN 802.11g
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 20.92 1W/30 dBm
06 2437 21.57 1W/30 dBm
11 2462 21.84 1W/30 dBm
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WLAN 802.11a

Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
149 5745 21.74 1W/30 dBm
157 5785 21.75 1W/30 dBm
165 5825 21.95 1W/30 dBm

WLAN 802.11n(g) BW 20M

Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 24.55 1W/30 dBm
06 2437 25.13 1W/30 dBm
1 2462 25.66 1W/30 dBm

WLAN 802.11n(g) _BW 40M

Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
03 2422 23.56 1W/30 dBm
09 2452 22.73 1W/30 dBm

WLAN 802.11n(a) BW 20M

Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
149 5745 25.76 1W/30 dBm
157 5785 25.49 1W/30 dBm
165 5825 26.64 1W/30 dBm

WLAN 802.11n(a) BW 40M

Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
151 5755 23.34 1W/30 dBm
159 5795 23.23 1W/30 dBm
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5.6 Conducted Emission

5.6.1 Measuring Instruments

As describ ed in chapter 6 of this test Report.

5.6.2 Test Procedures
a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of a line impedance stabilization network (LISN).

c. All the support units are connected to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f.  Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold

Mode.
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5.6.3 Test Data

Temperature : 25~26
Relative Humidity : 51~53%
Test Enginner : i
Test Mode : Mode 1

m The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuW}
80

Win

Date: 2007-10-01

CISPR/ICHSCCI-B

CISPRICHSWCCI-B AV

40
9 0.15 0.2 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site : CO04-HY
Condition : CISPR/CNS/VCCLB LISTY 200704 99041 LINE
EUT t AP
Power :120Vac/60Hz
Model :FR 791302
Memo :WLAN Link+LAN+Adapior
Over Limit Read LISN Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MH= dBulf dB dBulr dBulr dB dB
1 0.1615020 44.16 -21.23 65.39 43.92 0.10 0.14 QP
2 0.1615020 31.60 -23.79 55.3% 31.36 0.10 0.14 Average
3 0.4018680 39.86 -17.95 57.81 3%5.03 0.10 0_73 OP
4 E0.4018680 38.6%9 -9.12 47.81 37.86 0.10 0.3 Rverage
5 O0.3581900 36.54 -19.46 56.00 35.98 0.10 0.46 OF
6 0_.9581900 34.25 -11.75 46.00 323.69 0.10 0.46 Average
1 1.683 32.06 -13.94 46.00 31.53 0.10 0.43 Average
8 1.683 38%.01 -17.99 56.00 37.48 ©0.10 0.43 QP
9 3.626 3%.68 -17.32 56.00 38.24 0.10 0.34 QP
10 3.626 29.80 -16.20 46.00 29.3¢ 0.10 0.34 RAverage
11 4.746 38.9%1 -17.09 56.00 38.4% 0.12 0.30 QF
12 4.746 32.84 -13.16 46.00 32.42 0.12  0.30 RAverage
SPORTON International Inc. Page No. . 76 of 180
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version : Rev.01

FCC ID : RE7-AP300



weons. FCC TEST REPORT

Report No.

FR791302A

Level {dBuW}
80

Date: 2007-10-01

CISPR/ICHSCCI-B

CISPRICHSWCCI-B AV

40 : S
i 1
I
ip
9 0.15 0.2 0.5 1 2 5 10 20 30
Frequency {MHz)
Site : COD4-HY
Condition : CISPR/CNS/VCCLE LISN 200704 99041 NEUTRAL
EUT AP
Power :120Vac/60Hz
Model :FR 791302
Memo :WLAN Link+LAN+Adapior
Over Limit Read LISN Cable
Freq Lewel Limit Line Lewel Factor Los=s Remark
MH= dBulf dB dBulr dBulr dB dB
1 0.1573260 43 .53 -22 07 65 60 43.729 0.10 0.14 QP
2 0.1573260 31.17 -24.43 55.60 30.93 0.10  0.14 Average
3 @0.3997440 3935 -£.51 47.86 3I8.52 0.10 0_73 RAverage
4 0.3997440 39 54 -1%.32 57.€6¢ 3JE.71 0.10 0.73 QP
5 0.9620310 34.87 -11.13 46.00 34.32 0.10 ©0.45 RAverage
6 0.9620310 37 68 -18.32 56.00 37.13 0.10 0.45 QP
1 1.320 34.80 -11.20 46.00 34.26 0.10 0.44 Average
8 1.320 38%.20 -17.80 56.00 37.66 0.10 0.44 QP
9 2.373 36.99 -19.01 56.00 326.47 0.12 0.40 QP
10 2.373 26.24 -19.76¢ 46.00 25.72 0.12 0.40 Rverage
11 4.812 39.64 -16.36 56.00 3912 0.22 0.30 QP
12 4.812 33.02 -12.9%8 46.00 32.50 0.22 0.30 Average
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Temperature : 25~26
Relative Humidity : 51~53%
Test Enginner : _ Win

Test Mode : Mode 2

m The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuW}
&0

Date: 2007-10-09 Time: 02:47:39

CHSWCCICISPR-B
H&“‘ CHSWCCHCISPR -B AY
g
0 12
H I
L 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CODM-HY
Condition : CNS/VCCL'CISPR-E 2001/004 200604 LINE
EOT : AP
Power : 120Vac/60Hz
Power : FD 791302
MMemo : WLAN Link+P OE+LAN+Adaptor
Orer Limit Bead Cable Probe
Ereq Lewvel Limit Line Lewvel Loss Factor Remark
MH=z dBulf dB dBulr dBulr dB dB
1 0.206 45.03 -8 .24 52 37 44 85 0.08 0.10 Rverage
2 0.206 4% 42 -11.95 £2.37 48.24 0.08 0.10 QP
2 0.273 47.0% -12. %4 £1.03 46 89 0.10 0.10 QP
1 0.293 44 %1 -6.12 51.03 44 .71 ©0.10 0.10 Rverage
5 0.411 36.10 -21.53 57.63 35 88 0.12 0.10 QF
[ 0.411 35.58 -12.05 47.63 35 3¢ 0.12 0.10 Rverage
7 3.080 43.11 -12.89 56.00 42.69 0.26 0.16 QP
& 3.080 42.9% -3.01 46.00 42.57 0.26 0.16 Rverage
9 2.900 45 .16 -0.84 46 00 44 g2 0.33 0.20 Rverage
10 2.900 46 .76 -%.7 56 00 45 72 0.33 0.20 QP
11 4.514 41.52 -114.47 56.00 40._99 0.33 0.21 QP
12 4.514 328.37 -7.63 46.00 327 82 0.33 0.21 Rverage
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Level {(dBuW}
&0

Date: 2007-10-09 Time: 02:55:39

CHSNWCCUCISPR-B

CHSNWCCHCISPR -B AY

g
40
M‘N '
" 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COD4-HY
Condition : CNS/VCCL'CISPR-E 2001/004 200604 NEUTRAL
EOT : AP
Power : 120Vac/60Hz
Power : FR 791302
MMemo : WLAN Link+P OE+LAN+Adaptor
Orer Limit Bead Cable Probe
Freq Lewvel Limit Line Lewel Loss Factor Remark
MH=z dBulf dB dBulr dBulr dB dB
1 0.206 49.33 -14.04 6337 49.15 0.08 0.10 QF
2 0.206 45.82 -7.55 53.37 45.64 0.08% 0.10 Rverage
2 0.272 47 .36 -12.70 61.06 47.16 0.10 0.10 QP
1 0.292 45 .22 -5.84 51 06 45 02 0.10 0.10 Rverage
5 0.822 42 17 -13.83 56.00 41 %1 0. 16 0.10 QP
6 0.822 42 91 -3. 06 46.00 42 68 0.16 0.10 RAverage
7 3.350 44.87 -11.13 56.00 44 48 0.29 0.10 QF
& 3.350 44.30 -1.70 46.00 43.9%1 0.29 0.10 Rverage
L 32.900 47.74 -8.26 56.00 47.31 0. 33 0.10 QF
10 3.900 45.07 -0.%3 4600 44 64 0.33 0.10 Rverage
11 4.380 42 .25 -3.75 46.00 41.81 0. 3232 0.11 Rverage
12 4.380 43 4% -12. 51 5600 43 05 0.33 0.11 QP
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5.7 Radiated Emission Measurement

5.7.1 Measuring Instruments
As described in chapter 6 of this Report.
5.7.2  Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average
limit (that means the emission level in average mode also complies with the limit in average mode),
then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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5.7.3 Typical Test Setup Layout of Radiated Emission

Antenna

D
|

1~4m
EUT

T |
0.8M
Ground Plane —\
TurnTable G
Spectrum Analyzer /
Test Receiver
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5.7.4 Test Data

Temperature : 25~26°C
Relating Humidity : 52~54%

Test Enginner :
Test Mode : Mode 1

Andrew

Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-21 Time: 01:57:01

Level {dBuW/mj}
&0

FCE CLASS-B |
-pdB
Py
I—‘ B
a0 4
L I |
u&l] 224, 418. 612. 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASS-BE 3m ANTZ2724 HORIZONTAL
EUT AP
POWER :120vac/ 60Hz
MODEL (FR 7921302
MOME 111k Tx ChOl;Z41ZMH=
Data Rate:5.5
Over Limit Beadintenna Cable Preamp int Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Renmark
MHz JdBuW i m dE dBuW/m dABuW dE fm dB dB fas deo
L4 FE.700 34.08 -5.9F 40.00 43 5F 1633 0.90 ZF&.66 === ——— Peak
2 z50_050 43 27 -E.73 46_.00 &4 55 12_57 .05 ZE5.31 100 z46 QP
2 265 250 35.34 -1l0.65 46.00 46,60 1z 48 25 LT #abisls s ——— FPeak
4 | 374,200 40,11 -E5.33 45.00 48.9%3 14_8%8 Z.49 Z6.EZ4 i —-—— Peak
E 524,100 24.5%5 -11.04 45.00 33.73 13 96 .26 E7.04 ] ——— Peak
Bl 875.400 41.80 -4.Z0 45.00 41.93 ZE_&Z 3.9 E6.67 ] ——— FPeak
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Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 05:06:57

Level {dBuV/m}
17

3
4
FCC CLASS-B
-6dB
59 7 FCC CLASSBLAY
_6dB
£ 1000 5500, 10600, 15400. 20200. 25000
Frequency (MHz)
Zite - 03CHO4-HY
Condition: FOC CLASE-B 2m HF-ANT-£503 HORIZONTAL
EUT DAD
POVELR :120Vac /60H=
MOLEL :FR 791302
MOME 111k Tz Ch0l;241ZMHz
Data Rate:E5. &
Over Limit Beadintenna Cable Preamp Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPo=z Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
1 Z386.380 El.2E -Zz.7E 74.00 GEB3.21 25.07 3.74 3378 100 0 Peak
z Z386.380 36.17 -17.83 54.00 35.13 Z2E5.07 3.74 3378 100 Z59 Average
3 M Z412.000 10Z.45 lo4.38 25.11 3.76 33,78 100 0 Peak
4 M Z41z.000 D95.54 a7_E8E ZE.11 3.76 3378 100 289 Average
£ FEOD. 000 47 62 -31.28 74.00 44 78 Z2E2_30 3.84 33_80 100 0 Peal
& FEOD.O00 3F.61 -F1l.39 E4.00 3477 ZFB_30 3.84 33_80 100 289 Average
7 8574.000 EE 7z -12.78 74.00 45 EF 37_80 7.06 34_48 100 0 Peak
2 8574.000 44 3E -9 EE E4.00 32415 37_80 7.06 34_4g 100 17 Awverage
Remark:
1. “3” represents the Fundamental Signal
2.  "“4"represents the Fundamental Signal
SPORTON International Inc. Page No. : 83 of 180

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : RE7-AP300

Report Issued Date : Oct. 09, 2007

Report Version

. Rev.01



weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
ik Level (dBuVv/m) Date: 2007-09-21 Time: 02:04:15

FCC CLASS-B
-fdB

] &
4
2
L 30 224, M. 612, 806. 1000
Frequency {(MHz)
Zite t03CHO4-HY
Condition: FCC CLASS-B 3m ANTEZ7Z4 VERTICAL
EUT TAP
POWEE tlZ0WVac/c0H=
MODEL tFR 731302
MOME 11k Tx ChOl;241ZMHz
Data Pate:E. 5
Over Limit Beadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos= Po=z Pemark
MHz dEBuW;m dE dBuV/m dBuyW dE/m dE dB Ccm deg
L] 21.890 35.38 -4.672 40.00° 44.81 16.34 0.89 Z6.6& 100 20z QFp
z 14%_340 30.31 -13.1% 43_50 44_18 10.75 1. 66 EZ6_Z8 5 ] === Peak
a zt0_050 36.82 -9_18 46.00 48_.11 1Z2_587 2.05 Eg5.31 ] === Peak
4 2374200 33.13 -12.87 46.00 42.00 14_88 z.49 ZF6_Zd e === Peak
5 624100 38%.06 -7.94 46.00 41.88 19.96 3.6 E7.04 S === Poak
) 875400 37.61 -8.3% 46.00 327.74 ZF.EZ 3.82 Z6.67 St === Peak
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Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 05:18:15

Level (dBuV/m)
17

4
FCC CLASS-B
-6dB
59 i FCC CLASS B-AV
o -6dB
: 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FCC CLASS-B Zm HF-ANT-5503 VERTICAL
EUT AP
FOWEE. tlz20WVac/E0H=
MODEL cFR 7921302
MOME tllb Tx ChOl:Z241ZMH=
Data Rate:E5. &
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MHz dBuW /m dE dBuV/m dBuyW dE/m dE dEB Ccm deg
1 Z386.380 E&_51 -17.4% 74.00 E5_47 25.07 3.74 3378 100 0 Peak
z 2386380 47 78 -11.7& E4_.00 44 74 F5.07 3.74 3378 100 112 Awerage
3@ zd4lz._ 000 101.73 l03. 64 28.11 F.76 3378 100 112 Awerage
4 241z 000 10803 lo02. 24 2811 3.76 3378 100 0 Peak
E zd84 000 485 6% -z5. 31 74.00 E0O.33 Z8_Z6 .84 3F.80 100 0 Peak
& zd84_ 000 3764 -16.36 EH4.00 3934 ZF5_E6 .84 3F3_B0 100 11Z Awerage
7 8745 000 EE.3% -18.61 74.00 45.04 37_80 7.1 3460 100 0 Peak
g g745_ 000 45 71 -8.7% E4.00 34.88 37.80 7.1 34_60 100 2 Awverage
Remark:
1. “3” represents the Fundamental Signal
2. “4"represents the Fundamental Signal
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Test Mode : Mode 2
Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-21 Time: 03:18:53

Level {dBuV/m}
80

FCC CLASS-B |
5B
I—‘ B
40 4
3
! 30 224, 8. 612. 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASE-E 3m ANTZ272Z4 HORIZOMNTAL
EUT AP
POWER :120vVac/ 60H=z
MODEL :FR 791302
MOME 3 I Tx_ChDﬁ;2437MHZ
Data Rate:5.5
Over Limit Peadintenna Cable Preaup Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Po= FPoz Pemark
MH=z dBuVsm dB dBul/m dBEuy dE /m di dE cm deg
1 FE.700 33.02 -6.98 40.00 4Z_48 16.33 0.30 E6.6& S -—— Peak
|2 c] ZE0 050 43,87 -Z2.132 46.00 E5_186 1E.E7 2,05 -5 8L 100 ZE1 QF
3 ZB6_EZE0  34.6% -11.31 4&.00 45.35 1ZF_ 48 £.11 zhH_.85 iy —-—— Peak
4 374 00 39.88 -6.18 46.00 48.6% 14.88 2.49 FE_Zd4 R —-—— Peak
5 624 100 34.74 -11_ 26 46.00 38.58 13.3%6 F.E6  E7.04 ] -—— Peak
& ! 75400 41.8% -4.11 4&.00 4E.0E EE.EE 392 BELER ] -—— Peak
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Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 05:33:17

Level (dBuV/m)
17

4
FCC CLASS-B
-6dB
59 : FCC CLASS-B-AY
1 -6dB
0
1000 5800, 10600, 15400, 20200. 25000
Frequency {MHz)
gite : DBRCHO4-HY
Condition:FCC CLASS-F 3m HF-ANT-6503 HORIZONTAL
EUT DAD
POWER :120Vac/60Hz
MODEL SFR 791302
MOME :11b Tx_Ch0&;Z437MHz
Data Bate:E_ 5
Owver Limit Beadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MH=z dBEuW;m dE dBuV/m dBuW dE/m dE dEB Ccm deg
b 2387.000 33.73 -20.27 54.00 35.73 28.03 3.74 3378 100 27 Average
z 2382.000 4650 -27.5E0 74.00 48 50 28.03 3.74 3378 100 0 Peak
3R 2437.000 9569 87.50 £8.1% 3.79 33.79 100 27 Average
4@ 2437.000 102. 28 104.07 Z8.1% 3.73 33.79 100 0 Peak
E 2484.000 31.7Z -2Z.Z8 54.00 33.4Z 2B.26  3.84 33.20 100 27 Average
& 2484.000 43.57 -30.43 74.00 45.27 28.26  3.84 33.20 100 0 Peak
7 2721.000 GE6.04 -17.36 74.00 45.66 37.84 7.16 34.62 100 0 Peak
] 2781.000 45.7¢ -2.24 54.00 35.38 37.84 7.16 34.6Z 100 292 Average
Remark:
1. “3"represents the Fundamental Signal
2.  “4" represents the Fundamental Signal
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
ik Level (dBuV/m) Date: 2007-09-21 Time: 03:26:05

FCC CLASS-B
-fdB

el I I
4
2
g 30 224, M. 612, 806. 1000
Frequency {(MHz)
Zite t03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 VERTICAL
EUT TAP
POWEE tlZ0WVac/c0H=
MODEL tFR 731302
MOME 11k Tz ChO&;E437MHzZ
Data Pate:E. 5
Over Limit Beadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos= Po=z Pemark
MHz dEBuW;m dE dBuV/m dBuyW dE/m dE dB Ccm deg
el 3Z.700 37.16 -2.B4 40.00° 46.60° 16.33 0.90 Z6.68 100 71 QP
z 14%_ 610 30.44 -13.06 43_ 50 44 31 10.75 1. 66 EZ6_Z8 5 ] === Peak
a 250_050 36.46 -9_.54 4600 4775 12587 2.05 Eg5.31 ] === Peak
4 274200 3Z.98 -13. 02 46.00 41_8&5 14 88 z.49 ZF6_Zd e === Peak
5 624100 37.78 -8.2F 46.00 41.60 193.96 3.6 E7.04 S === Poak
) 875400 37.64 -8.36 46.00 2777 ZER.EZ 3.82 Z6.67 St === Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 05:44:46

Level (dBuV/m)
17

fej
q
FCC CLASS-B
-6dB
59 7 FCC CLASS B-AY
-6dB
L 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Site :03CHO4-HYT
Condition: FCC CLASS-B 3w HF-ANT-6503 VERTICAL
EUT tAp
FOWEE. tlz20WVac /E0H=
MODEL cFR 792130z
MOME t1llb Tx ChOe:Z437MH=
Data Rate:E5. &
Over Limit Beadintenna Cable Preaup Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MHz dBuW;m dE dBuV/m dBuW dE/m dE dEB Ccm deg
Sk 2366.000 38.96 -15.04 E&4.00 41.03 23.00 3.7l 33.78 100 117 Awerage
z 2366.000 &£0O.75 -23.25 74.00 5Z.82 23.00 3.71 33.78 100 0 Peak
3@ 2437.000 108.04 109.85 23.1%9 3.79 33.79 100 0 Peak
4 @ 2437.000 101.82 103.43 23._19 3.79 33.79 100 117 Awerage
£ 2486.000 49.95 -74.05 74.00 E1.65 Z3_26 3.84 '33.80 100 0 Peak
& 2486.000 37.96 -16.04 &4.00 39.65 Z3_26 3.84 33.180 100 117 Awerage
7 7401.000 &£E.23 -18.77 74.00 46.05 35.19 6.52 33.54 100 0 Peak
8 7401.000 44.64 =-9.38 54.00 35.46 35.19 6.52 33.54 100 Z41 Awverage
Remark:
1. “3” represents the Fundamental Signal
2. “4” represents the Fundamental Signal
SPORTON International Inc. Page No. : 89 of 180

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : RE7-AP300

Report Issued Date : Oct. 09, 2007
Report Version

. Rev.01



weons. FCC TEST REPORT Report No. : FR791302A

Test Mode : Mode 3
Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.

i Level (dBuV/m} Date: 2007-09-21 Time: 03:44:49

FCC CLASS-B

idB

’ 30 224, 8. 612, 806. 1000
Frequency {MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ27Z4 HORIZONTAL
EUT AP
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :11k Tz _Chll;Z2462MHz
Data Rate:5.5
Over Limit Beadintenna Cable Preamp Ant  Takle
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuVW;m dE dBuV,/m dBuyW dE/m dE dE Cm deg
1 Fz_700 #85.14 -11.86 40.00 37.58 1633 0.90 Z&.66 == -—— Peak
| 2 ZE0_0E0 43.6E -2.38 46.00 E4.31 1E.E87 2.05 2591 100 £54 QP
3 ZEG.ZE0 36,13 -9.87 46.00 4733 1EF. 4% £.11 E5._8&% = —-—— Peak
4 | 274,200 40,5 -E. 7L 45.00 439 1F 14.88 .49 E6.I4 et -—— Peak
E 624100 35,51 -10.4% 4600 3533 19.96 3.6 E7.04 ] —-—— Peak
[=h] 875,400 41.82 -4.128 45.00 4155 ZE.EZ 3.9 E6.g7 L] -—— Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 04:40:33

Level {dBu'V/m}
17

3
4
FCG CLASS-B
-6dB
59 7 FCC CLASS B-AY
2l _6dB
L 1000 5500, 10600, 15400, 20200. 25000
Frequency (MHz)
Zite - 03CHO4-HY
Condition: FOC CLABE-B 2m HF-ANT-£503 HORIZOMTAL
EUT CAD
POVEER :120Vac f60Hs
MODEL cFR 791302
MOME :1llb Tx Chll:Z46ZMH=
Data Rate:E5. 5
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBu¥V m dB dBuV/m dBEuy dE /m di dE =58 deg
AL Z3E6_ 000 32E5.61 -18.3% E4.00 37.70 E8.00 3.69 33.77 100 Z83 Averags
z 386 000 48 5 -25.48 7T74.00 EO.&1l E8.00 L B9 FFHTT 100 0 Peak
2@ Z46Z_ 000 10Z.327 104.1z2 Z8.EZ .81 33.7% 100 0 Peak
4 @ Z4EZ_ 000 3E&5.8Z SRURR: ERLE2 BBl I3FLTS 0o 282 Average
£ F4EE8_ FFO 45 75 -F2.F4 74.00 47_4F ZFE_30 3.84 3380 100 0 Pealk
& F488_FFO 31.71 -FF.F9 E4.00 3337 EFE_30 3.84 33_820 100 289 Averadge
7 28E0.000 EE. 27 -12.72 74.00 44 83 37_9F 7.20  34_88 100 0 Peak
2 88E0. 000 45.39 -2.£1 £4.00 3495 3797 7.20  34_68 100 FRE Average
Remark:
1. “3” represents the Fundamental Signal
2.  "“4"represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum
i Level {dBuV/m)

margin was marked by the boldface in the following table.
Date: 2007-09-21 Time: 03:52:52

FCC CLASS-B
-dB
40 —I & o &
2
4
g 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 WERTICAL
EUT AP
POTTER t1z0Vac/f60H=
MODEL tFR 731302
MOME 11k Tx Chll;E4cEZMHzZ
Data Pate:E. 5
Over Limit Beadintenna Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pos= Po=z Pemark
MH=z dBu¥V: m dB dBuV/m dBEuy dE /m di dE cm deg
Ll 31.850 35.Z& -4.78 40.00 44.65 16.34 0.82 E6.68 100 S5 Qp
z 150420 30.55 -12.95 43.50 44.3% 10.77 l.86& E6.27 ] -—— Peak
3 ZEBO.05D  36.87 -5.13 46.00 48.1e 1EZ.E7 .05 E5.91 et -—— Peak
4 E31.700 E27.68 -18.3Z 46.00 33.98 17.34 .93 E7.07 5] -—— Peak
E 624 100 37.65 -8.35 45.00 41.47 13.36 d.26 E27.04 —m —-—— Peak
& 875400 38.78 -7.EE 46.00 38.91 EE.EE 3.92 EE.E7T ] —-—— Peak
SPORTON International Inc. Page No. : 92 of 180
TEL : 886-2-2696-2468 Report Issued Date : Oct. 09, 2007
FAX : 886-2-2696-2255 Report Version . Rev.01

FCC ID : RE7-AP300



weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 04:52:42

Level {dBu'V/m}
17

3
4
FCC CLASS-B
-6dB
59 F z FCC CLASSB-AV
-6dB
l]1lllll] 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Bite : 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAD
POWEER :1Z0Vac /60Hz
MODEL cFR 791302
MOME :1llb Tx Chll:Z46ZMH=
Data Rate:E5. &
Over Limit Beadintenna Cable Preaup Ant Table
Fregq Lewvel Limit Line Lewel Factor Loss Factor Pos= FPoz Pemark
MH=z dBuV m dB dBuV/m dBuy dE /m di dE cm deg
AL Z34Z_ 000 329,61 -14.35 L4 .00 41.73 E7_96 3.69 33.77 100 113 Averags
z Z34Z_ 000 E1.594 -2z 06 T4.00 E4. 08 E7.94 L B9 FEETR 100 0 Peak
cR Z46Z. 000 108.19 1053.94 Z8_EZ 2.81 33.7% iRuli] 0 Peak
4 @ Z46Z._ 000 101.37 10221z E8.EZ B 8L =38u7S 00 113 Average
14 2485.180 &53.27 -£0.73 74.00 54.97 23_26 3.84 '33.80 100 0 Peak
& 2485.180 41.18 -12.82 &4.00 42.83 23_26 3.84 33.80 100 113 Awverage
7 8934.000 &£5.64 -18.36 74.00 45.11 33.02 7.25 34.74 100 0 Peak
8 8934.000 45.87 -8.13 &4.00 35.34 '33.02 7.25 34.74 100 15 Average
Remark:
1. “3"represents the Fundamental Signal
2. “4”represents the Fundamental Signal
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weons. FCC TEST REPORT

Report No.

FR791302A

Test Mode : Mode 4
Polarization : Horizontal (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-20 Time: 07:27:53

Level (dBuV/m}
80

FCE CLASS-B |
-5dB.
4|—‘ i i
40 7
3
. 30 224, 8. B12. 806. 1000
Frequency {(MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7Z4 HORIZONTAL
EUT AP
POWER :120vac/ 60H=
MODEL (FR 7921302
MOME :1lg Tx_Ch01l;2412MH=z
Data Rate:54
Owver Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Bemark
MHz dBuW;m dE dBuV/m dBuyW dE/m dE dEB Ccm deqg
uiEs) 31.890 36.729 =3.71 40.00 45.72 15.34 0.89 Z&.E6 100 251 Peak
2 ZE0D.050 41.64 =-4.38 45.000 52.93 12.57 2,05 25.91 -— ~=- Peak
] ZEG.ZE0 33,92 -l2. 08 46.00 45183 1Z.4%8 £.11 EZ5_8&% il —-—— Peak
4 274,200 36.85F -9 15 46.00 45 7 14.8%8 Z.49 E6.ZI4 == —-—— Peak
E 624,100 35%.67 -6_.332 46.00 43 4% 19%.96 .86 E7.04 ] —-—— Peak
Bl g75.400 47,02 -3.391 46.00 4Z_ZE ZE.EZ 3.8z Ee.g7 Sz —-—— Peak
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Horizontal (1GHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 03:36:23

Level {dBu'V/m}
17

4
FCC CLASS-B
-6dB
59 [ FCC CLASS B-AV
-6dB
L 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Zite - 03CHO4-HY
Condition: FOC CLABE-B 2m HF-ANT-£503 HORIZONTAL
EUT tAD
POVELR : 120Vac f60H=
MODEL cFR 7921302
MOME tllyg Tx ChOl:Z241Z2MH=
Data Rate: b4
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Fo=z Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE =58 deg
AL £389_6l0 44.z2 -9 72 E4.00 45, EF4 EB_07 I.74 3378 100 £4Z Averags
z 389 _5l0 £3.90 -10.10 74.00 &L5.88 E8.07 2.74 3378 100 0 Peak
2@ 241z 000 320.81 9F.FE 28 IL .76 33.78 100 £4E Averadge
4 @ Z41Z_ 000 10313 10818 28 1L FTE TFFCTR 0o 0 Peak
E F486.000 34.11 -19.89 E4. .00 35 81 2B Z6 3.84 33_80 100 F4Z Average
& F486.000 45 43 -F23_ E7 74.00 4713 EB_ZE 3.84 3380 100 0 Peak
7 8927 000 EE. 18 -12. 87 74.00 44 6% 3E2.00 723 3474 100 0 Peak
2 8977 000 44 .73 -9.z7 E4.00 34 74 32.00 F.E3 3474 100 110 Average
Remark:
1. “3"represents the Fundamental Signal
2. "4 represents the Fundamental Signal
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weons. FCC TEST REPORT Report No. : FR791302A

Polarization : Vertical (30MHz-1GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
i Level {dBuV/m) Date: 2007-09-20 Time: 07:35:06

FCCCLASS-B
-fdB

4
=
. 30 224, M. 612, 806. 1000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-E 2m ANTZ7Z4 WERTICAL
EUT AP
POWEER t1E0Vac/60HS
MODEL tFR 731302
MOME llg Tz ChOl;E41ZMHzZ
Data Pate:fd
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Poz Pemark
MH=z dBuV m dB dBuV/m dBEuy dE /m di dE cm deg
Ll 32.700 36.95 -3.01 40.00 4&6.43 16.33 0.90 E6.668 100 107 Qp |
z 14%.340 30.96 -1l2.54 43.50 44.83 10.75 l.66 E6.28 ] -—— Peak
3 ZBO_05D  38.77 -7.E3 46.00 E0.08 1EZ.E7 .05 E5.91 = -—— Peak
4 424 600 34.21 -11.79 46.00 4E2.0% 16.04 .85 E6.E7 i -—— Peak
il 624.100 40.F4 -5 76 46.00 44 08 19 96 3.26 E7.04 S -== Peak
& 875400 38. 50 -7.50 46.00 38.63 ZF. 67 3.892 Z6.67 100 03 QF
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weons. FCC TEST REPORT

Report No.

FR791302A

Polarization : Vertical (LGHz-25GHz)

m The test that passed at minimum margin was marked by the boldface in the following table.
Date: 2007-09-18 Time: 03:49:14

Level {dBuV/m)
17

3
4
FCC CLASS-B
-6dB
59 3 7 FCC CLASS B-AY
-6dB
¥:
L 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-6303 VERTICAL
EUT CAD
POWEE :170Vac/60Hz
MODEL cFR 791302
MOME tllyg Tx ChOl:Z241ZMH=
Data Rate:b4d
Over Limit Beadintenna Cable Preaup Ant Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pos= Poz Pemark
MH=z dBuV:im dEB dBul/m dBEuy dE /m dE dE =58 deg
1:4 £387.330 g8.54 -5 46 T4.00 T0O.E50 E8.07 3.74 3378 100 0 Peak
z Z387.330 4E.8¢ -11.14 E4.00 44 .82 E8.07 3.74 3378 100 11Z Awverags
2@ E41Z_000 102.14 111.05 Z8.11 2.76 3378 100 0 Peak
4 @ Z41Z_ 000 35654 9&. 50 Z8.07 igd S3EITR i00 11Z Awverage
14 2486.000 &53.85 -20.15 74.00 KE5.E55 23_26 3.84 33.80 100 0 Peak
& 2486.000 41.89 -12.11 &4.00 43.59 23_26 3.84 33.80 100 117 Awerage
7 8733.000 &54.79 -19.21 74.00 44.45 37.78 7.13 34.58 100 0 Peak
8 8733.000 44.14 -9.85 &4.00 33.81 37.78 7.1% 34.58 100 Z45 Average
Remark:
1. “3" represents the Fundamental Signal
2. “4" represents the Fundamental Signal
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